



CERTOTTICA

Istituto Italiano per la Certificazione dei Prodotti Ottici Scarl
Loc. Villanova Zona Industriale - 32013 LONGARONE BL
Tel.: +39 0437 573157 - TeleFAX: +39 0437 573131
Web: www.certottica.it **E-mail:** info@certottica.it

Page 1 / 4
Rep. No. 233356

TEST REPORT

Client:	GOLDBERGH BV
Address:	Tokyostraat 7-11 - 1175 RB Li RB Lijnden The Netherlands
Article:	Eye-shield
Model: ^(a)	GB70001234
Job no.:	C231075
Report no.:	233356
Receiving Date:	01/06/2023
Date of Test Begin:	19/06/2023
Date of Test End:	19/06/2023
Issuing Date:	19/06/2023
Standard Applied:	ANSI Z80.3-2018 - Nonprescription Sunglass and Fashion Eyewear Requirements

(a) Information provided by the customer.

Note 1: This test report is valid only for the tested samples and any changes can be made only with the issuance of a new test report.

Note 2: The partial reproduction of this test report is forbidden without written permission of Certottica.

Note 3: The tests were performed on samples as received by client.

Note 4: This test report is an official document digitally signed according to the current Italian law.

Note 5: If not otherwise stated, the declared uncertainty must be intended as extended uncertainty with a 95% confidence level and a cover factor $k = 2$.

Note 6: The assessment of conformity of the quantitative results to the standards or to the disciplinary applied includes the measurement uncertainty: if the result \pm the uncertainty is within the limit, then the product is compliant; if it does NOT return, the product is NOT compliant.

Summary of Test Results

Test results are summarized in the following table:

Test	Clause	Samples	Result
Impact resistance	4.2	233356 1	Compliant

Overall Result

The examined device is **Compliant** with the requirements of the *ANSI Z80.3-2018 - Nonprescription Sunglass and Fashion Eyewear Requirements* for the alone tests performed.

Internal Method

Test performed on a eyeshield.

Impact resistance

Clause 4.2

Requirements

A 15.9 mm diameter steel ball, weightig not less than 16 grams, is dropped in free fall from a height of 127 cm onto the horizontal convex or outer surface of the lens. The testing is performed at 23 ± 5 Celsius degrees. The lens shall not fracture.

Outcomes

The outcomes of the test are:

Sample	Observations	Test
233356 1dx	—	Pass
233356 1sx	—	Pass



Specimen picture.

Laboratory Technical Manager: Giorgio Sommariva

END OF TEST REPORT